
 

 

 

COMMON WATER PROBLEMS AND THEIR CORRECTIONS  

 

Alphabetical List:  

Acidic Water Cryptosporidium pH 

Aluminum Cyanide Potassium 

Ammonia Fluoride Radium 

Arsenic Giardia Lamblia Radon 

Bacteria Hardness Selenium 

Barium Hydrogen Sulfide (H2S) Silica 

Benzene Iron Silver 

Bicarbonate Alkalinity Lead SOC's 

Borate (Boron) Legionella Sodium 

Bromine (Bromide) Magnesium Strontium 

Cadmium Manganese Sulfate 

Calcium Mercury Taste 

Carbon Dioxide (CO2) Methane Total Dissolved Solids (TDS) 

Carbon Tetrachloride Nickel THMs (Trihalomethanes) 

Chloride Nitrate TOC (Total Organic Carbon) 

Chlorine Nitrite Turbidity 

Chromium Odor Uranium 

Color Organics Viruses 

Copper Pesticides VOCs (Volatile Organic Chemicals) 
[...]
countercurrent regeneration with brine make-up and backwash utilizing soft 

water. It takes 1 ppm of oxygen to treat 1.5 ppm of manganese. Greensand filter 

with potassium will remove up to 10 ppm if pH is above 8.0. Birm filter with air 

injection will reduce manganese if pH is 8.0 to 8.5. Chemical feed (chlorine, 

potassium permanganate, or hydrogen peroxide) followed by 20 minutes retention 

and then filtered with birm, greensand, carbon, or Filter Ag will also remove the 

manganese.  

 

 

MERCURY  

Source - Mercury (Hg) is one of the least abundant elements in the earth's crust. It 

exists in two forms, an inorganic salt or an organic compound (methyl mercury). 

Mercury detected in drinking water is of the inorganic type. Organic mercury 

inters the food chain through fish and comes primarily from industrial chemical 

manufacturing waste or from the leaching of coal ash. If inorganic mercury inters 

the body, it usually settles in the kidneys. Whereas organic mercury attacks the 

central nervous system. The MCL (maximum contamination level) for mercury 

set by the US EPA is 0.002 mg/l.  

Treatment - Activated carbon filtration is very effective for the removal of 

mercury. Reverse osmosis will remove 95 - 97 % of it.  

 

 

 

 

 



 

 

 

METHANE  

 

 

Source - Methane (CH4), often called marsh gas, is the primary component of 

natural gas. It is commonly found where land fills once existed and is generated 

from decaying of plants or other carbon based matter. It can also be found in and 

around oil fields. Methane is colorless, odorless, nearly invisible, highly 

flammable, and often found in conjunction with other gases such as hydrogen 

sulfide. Even though methane gas gives water a milky appearance which makes it 

aesthetically unpleasant, there are no known health effects.  

Treatment - Aeration or degasification is the only way to eliminate the problem 

of methane gas. Venting the casing and/or the cap of the well will reduce the 

problem of methane in the water, but may not completely eliminate it. Another 

method is to provide an atmospheric holding tank where the methane laden water 

can be vented to allow the gas to dissipate. This method may not be 100% 

effective either. An aerator or degasifier is the proper piece of equipment to utilize 

for the removal of methane. Water is introduced through the top, sometimes 

through spray nozzles, and allowed to percolate through a packing material. Air is 

forced in the opposite direction to the water flow. The water is then collected in 

the bottom of the unit and repressurized.  

 

 

NICKEL  

 

 

Source - Nickel (Ni+2) is common, and exists in approximately 85% of the water 

supplies, and is usually around 1 ppb (part per billion). The US EPA has classified 

nickel as a possible human carcinogen based on inhalation exposure. Nickel has 

not been shown to be carcinogenic via oral exposure. No MCLG (maximum 

contamination level goal) has been proposed.  

Treatment - Nickel behaves the same as iron, and can be removed by a strong 

acid cation exchanger. Activated carbon filtration can be used to reduce the 

amount of nickel in drinking water, but may not remove it all. Reverse osmosis 

will remove 97 - 98 % of the nickel from drinking water.  

 

 

 

NITRATE  

 

 

 

Source - Nitrate (NO3) comes into water supplies through the nitrogen cycle 

rather than via dissolved minerals. It is one of the major ions in natural waters. 

Most nitrate that occurs in drinking water is the result of contamination of ground  



 

 

 

 

water supplies by septic systems, feed lots, and agricultural fertilizers. Nitrate is 

reduced to nitrite in the body. The US EPA's MCL for nitrate is 10 mg/l.  

Treatment - Reverse Osmosis will remove 92 - 95% of the nitrates and/or 

nitrites. Anion exchange resin will also remove both as will distillation.  

 

 

NITRITE  

Source - Nitrites are not usually found in drinking water supplies at 

concentrations above 1 or 2 mg/l (ppm). Nitrates are reduced to nitrites in the 

saliva of the mouth and upper GI tract. This occurs to a much greater degree in 

infants than in adults, because of the higher alkaline conditions in their GI tract. 

The nitrite then oxidizes hemoglobin in the blood stream to methemoglobin, thus 

limiting the ability of the blood to carry oxygen throughout the body. Anoxia (an 

insufficiency of oxygen) and death can occur. The US EPA has established the 

MCL (maximum contaminant level) for nitrite at 1 mg/l.  

Treatment - Nitrites are removed in the same manner as nitrates; reverse 

osmosis, anion exchange, or distillation. See Nitrate - Treatment.  

 

 

ODOR  

 

 

Source - Taste and odor problems of many different types can be encountered in 

drinking water. Troublesome compounds may result from biological growth or 

industrial activities. The tastes and odors may be produced in the water supply, in 

the water treatment plant from reactions with treatment chemicals, in the 

distribution system, and/or in the plumbing of consumers. Tastes and odors can be 

caused by mineral contaminants in the water, such as the "salty" taste of water 

when chlorides are 500 mg/l or above, or the "rotten egg" odor caused by 

hydrogen sulfide. Odor in the drinking water is usually caused by blue-green 

algae. Moderate concentrations of algae in the water can cause it to have a 

"grassy", "musty" or "spicy" odor. Large quantities can cause the water to have 

a"rotten", "septic", "fishy" or "medicinal" odor. Decaying vegetation is probably 

the most common cause for taste and odor in surface water supplies. In treated 

water supplies chlorine can react with organics and cause odor problems. Odor is 

listed in the Secondary Drinking Water Standards by the US EPA. The 

contaminant effects are strictly aesthetic and a suggested Threshold Odor Number 

(TON) of 3 is recommended.  

 

Treatment - Odor can be removed by oxidation-reduction or by activated carbon 

adsorption. Aeration can be utilized if the contaminant is in the form of a gas, 

such as H2S (hydrogen sulfide). Chlorine is the most common oxidant used in 

water treatment, but is only partially effective on taste and odor. Potassium  



 

 

 

 

permanganate and oxygen are also only partially effective. Chloramines are not at 

all effective for the treatment of taste and odor. The most effective oxidizers for 

treating taste and odor, are chlorine dioxide and ozone. Activated carbon has an 

excellent history of success in treating taste and odor problems. The life of the 

carbon depends on the presence of organics competing for sites and the 

concentration of the odor causing compound.  

 

ORGANICS  

Source - Organic matter makes up a significant part of the soil, therefore water 

soluble organic compounds are present in all water supplies. Organic matter is 

reported on a water analysis as carbon, as it is in the TOC (total organic carbon) 

determination. The following is a list of organics which is regulated under the 

Safe Drinking Water Act of 1986.  

Endrin 1,1,2-Trichloroethane 

Lindane 
2,3,7,8-Tetrachlorodibenzodioxin 

(dioxin) 

Methoxychlor Vydate 

Toxaphene Simazine 

2,4-D 
Polynuclear aromatic 

hydrocarbons (PAH) 

2,4,5-TP 
Polychlorinated 

biphenyls (PCB) 
 

Aldicarb Phthalates 

Chlordane Atrazine 

Dalapon Acrylamide 

Diquat Dibromochloropropane (DBCP) 

Endothall 1,2-Dichloropropane 

Glyphosate Pentachlorophenol 

Carbofuran Pichloram 

Alachlor Dinoseb 

Epichlorohydrin Ethylene dibromide (EDB) 

Toluene Dibromomethane 

Adipates Xylene 

Hexachlorocyclopentadiene   

 

 

 

 

 

 

 

 

 



 

 

 

Organics come from three major Sources:  

1. The breakdown of naturally occurring organic materials.  

2. Domestic and commercial chemical wastes.  

3. Chemical reactions that occur during water treatment processes.  

The first Source is comprised of humic materials, microorganisms, and 

petroleum-based aliphatic and aromatic hydrocarbons. The second source, 

derived from domestic and commercial chemical wastes include wastewater 

discharges, agricultural runoff, urban runoff, and leaching from contaminated 

soils. Organic contaminants comprising the third source which are formed during 

water treatment include disinfection by-products such as THM's 

(Trihalomethanes), or undesirable components of piping assembly such as joint 

adhesives.  

 

 

 

Treatment - Activated carbon is generally used to remove organics, color, and 

taste-and-odor causing compounds. The contact time and service flow rate dictate 

the size of the carbon filter. When removing organics, restrict flow rates to 2 gpm 

per square foot of the filter bed. Reverse Osmosis will remove 98 to 99% of the 

organics in the water. Ultrafiltration (UF) and nanofiltration (NF) have both been 

proven to remove organics. Anion exchange resin also retains organics, but 

periodically needs cleaning.  

 

 

 

PESTICIDES  

 

Source - Pesticides are common synthetic organic chemicals (SOCs). Pesticides 

reach surface and well water supplies from the runoff in agricultural areas where 

they are used. Certain pesticides are banned by the government because of their 

toxicity to humans or their adverse effect on the environment. Pesticides usually 

decompose and break down as they perform their intended function. Low levels 

of pesticides are found where complete break down does not occur. There is no 

US EPA maximum contamination level (MCL) for pesticides as a total, each 

substance is considered separately.  

Treatment - Activated carbon filtration is the most effective way to remove 

organics whether synthetic (like pesticides) or natural. Ultrafiltration   will also 

remove organic compounds. Reverse Osmosis will remove 97 - 99% of the 

pesticides.  

 

 

 



 

 

 

 

pH  

Source - The term "pH" is used to indicate acidity or alkalinity of a given 

solution. It is not a measure of the quantity of acid or alkali, but rather a measure 

of the relationship of the acid to the alkali. The pH value of a solution describes 

its hydrogen-ion activity. The pH scale ranges between  

0 and 14.  

Acidic [ 0 ]=========[ 7 ]==========[ 14 ]  Alkaline  

Typically all natural waters fall within the range of 6.0 to 8.0 pH. A value of 7.0 

is considered to be a neutral pH. Values below 7.0 are acidic and values above 7.0 

are alkaline. The pH value of water will decrease as the content of CO2 increases, 

and will increase as the content of bicarbonate alkalinity increases. The ratio of 

carbon dioxide and bicarbonate alkalinity (within the range of 3.6 to 8.4) is an 

indication of the pH value of the water. Water with a pH value of 3.5 or below, 

generally contains mineral acids such as sulfuric or hydrochloric acid.  

Treatment - The pH can be raised by feeding sodium hydroxide (caustic soda), 

sodium carbonate (soda ash), sodium bicarbonate, potassium hydroxide, etc. into 

the water stream. A neutralizing filter containing Calcite (calcium carbonate - 

CaCO3 ) and/or Corosex (magnesium oxide - MgO) will combat low pH 

problems, if within the range of 5 to 6. the peak flow rate of a neutralizing filter is 

6 gpm / sq. ft. Downflow filters require frequent backwashing is required to 

prevent "cementing of the bed". A 50 - 50 mix of the two seems to provide the 

best all around results. Upflow neutralizers don't experience the problem of 

"cementing" of the bed.  

 

 

 

POTASSIUM  

Source - Potassium (K+) is an alkaline metal closely related to sodium. It is 

seldom that one sees it analyzed separately on a water analysis. Potassium is not a 

major component in public or industrial water supplies. Potassium is, however, 

essential in a well balanced diet and can be found in fruits such as bananas.  

Treatment - Potassium can be removed by a cation exchange resin, usually in the 

form of a softener. It can also be reduced by 94 - 97% utilizing Electrodialysis or 

reverse osmosis.  

 

 

 

 

 

 

 

 

 



 

 

 

RADIUM  

 

 

Source - Radium (Ra) is a radioactive chemical element which can be found in 

very small amounts in pitchblende and other uranium minerals. It is used in the 

treatment of cancer and some skin diseases. Radium 226 and radium 228 are of 

most concern when found in drinking water because of the effects on the health of 

individuals. Radium 228 causes bone sarcomas. Radium 226 induces carcinomas 

in the head. Radioactivity in water can be naturally occurring or can be from man-

made contamination. Radiation is generally measured in curies (Ci). One curie 

equals 3.7 x 1010 nuclear transformations per second. A picocurie (pCi) equals 

10-12 curies. The US EPA has set the MCL (maximum contamination level) for 

radium 226 and 228 at 5 pCi/L under the NIPDWR (national interim primary 

drinking water regulations).  

Treatment - Radium can be removed by sodium for cation exchange resin in the 

form of a water softener. Reverse Osmosis will remove 95 - 98% of any 

radioactivity in the drinking water.  

 

RADON  

 

Source - Radon (Rn) is a radioactive gaseous chemical element formed in the 

atomic disintegration of radium. Radon 222 is one of the radionuclides of most 

concern when found in drinking water. It is a naturally occurring isotope, but can 

also come from man-made Sources. All radionuclides are considered carcinogens, 

but the organs they target vary. Since radon 222 is a gas, it can be inhaled during 

showers or while washing dishes. There is a direct relationship between radon 222 

and lung cancer.Under the NIPDWR (national interim primary drinking water 

regulations), the MCL (maximum contamination level) for radon 222 is set at 15 

pCi/L (see radium for explanation of how radiation is measured).  

Treatment - Radon is easily removed by aeration, since it is a gas. Carbon 

filtration is also very effective in removing radon.  

 

SELENIUM  

 

Source - Selenium (Se) is essential for human nutrition, with the majority coming 

from food. The concentration found in drinking water is usually low, and comes 

from natural minerals. Selenium is also a by-product of copper mining / smelting. 

It is used in photoelectric devises because it's electrical conductivity varies with 

light. Naturally occurring selenium compounds have not been shown to be 

carcinogenic in animals. However, acute toxicity caused by high selenium intake 

has been observed in laboratory animals and in animals grazing in areas where 

high selenium levels exist in the soil. The US EPA has established the MCL for 

selenium at 0.05 mg/l.  

 



 

 

 

 

Treatment - Anion exchange can reduce the amount of selenium in drinking 

water by 60 - 95%. Reverse Osmosis is excellent at reduction of selenium.  

 

 

SILICA  

 

Source - Silica (SiO2) is an oxide of silicon, and is present in almost all minerals. 

It is found in surface and well water in the range of 1 - 100 mg/l. Silica is 

considered to be colloidal in nature because of the way it reacts with adsorbents. 

A colloid is a gelatinous substance made up of non-diffusible particles that remain 

suspended in a fluid medium. Silica is objectionable in cooling tower makeup and 

boiler feedwater. Silica evaporates in a boiler at high temperatures and then 

redeposits on the turbine blades. These deposits must be periodically removed or 

damage to the turbine will occur. Silica is not listed in the Primary or the 

Secondary Drinking Water Standards issued by the US EPA.  

Treatment - Silica can be removed by the anion exchange portion of the 

demineralization process. Reverse Osmosis will reject 85 - 90% of the silica 

content in the water.  

 

 

 

SILVER  

 

Source - Silver (Ag) is a white, precious, metallic chemical element found in 

natural and finished water supplies. Silver oxide can be used as a disinfectant, but 

usually is not. Chronic exposure to silver results in a blue-gray color of the skin 

and organs. This is a permanent aesthetic effect. Silver shows no evidence of 

carcinogenicity. Silver has a suggested level of 0.1 mg/l under the US EPA 

Secondary Drinking Water Standards.  

Treatment - Silver can be reduced by 98% with distillation, up to 60% with 

activated carbon filtration, up to 90% with cation exchange or anion exchange 

(dependent on the pH), or up to 90% by Reverse Osmosis.  

 

 

SOCs (Synthetic Organic Chemicals)  

 

Source - Over 1000 SOCs (Synthetic Organic Chemicals) have been detected in 

drinking water at one time or another. Most are of no concern,but some are 

potentially a health risk to consumers. Below is a list of synthetic organic 

chemicals along with the proposed MCL (maximum contamination level) in mg/l 

as determined by the US EPA Primary Drinking Water Regulations.  

 

 



 

 

 

Synthetic Organic 

Chemicals  

Proposed 

MCL in 

mg/l  

Acrylamide 0.0005 

Alachlor 0.002 

Aldicarb 0.01 

Aldicarb sulfoxide 0.01 

Aldicarb sulfone 0.04 

Atrazine 0.002 

Carbofuran 0.04 

Chlordane 0.02 

cis-1,2-

Dichloroethylene 
0.07 

DBCP 0.0002 

1,2-Dichloropropane 0.005 

o-Dichlorobenzene 0.6 

2,4-D 0.1 

EDB 0.00005 

Epichlorohydrin 0.002 

Ethylbenzene 0.7 

Heptachlor 0.0004 

Heptachlor epoxide 0.0002 

Lindane 0.0002 

Methoxychlor 0.4 

Monochlorobenzene 0.1 

Polychlorinated 

biphenyls 
0.0005 

Pentachlorophenol 0.2 

Styrene 0.005 

Tetrachloroethylene 0.005 

Toluene 2.0 

2,4,5-TP 0.05 

Toxaphene 0.005 

Trans-1,2-

Dichloroethylene 
0.1 

Xylene 10.0 



 

 

 

Treatment - Activated carbon is generally used to remove organics. Flow rates 

should be restricted to 2 gpm per square foot of the filter bed. Reverse Osmosis 

will remove 98 to 99% of the organics in the water. Ultrafiltration (UF) and 

nanofiltration (NF) both will remove organics. Anion exchange resin also retains 

organics, but periodically needs cleaning.  

 

 

SODIUM  

 

Source - Sodium (Na) is a major component in drinking water. All water supplies 

contain some sodium. The amount is dependent on local soil conditions. The 

higher the sodium content of water, the more corrosive the water becomes. A 

major Source of sodium in natural waters is from the weathering of feldspars, 

evaporates and clay. The American Heart Association has recommended a 

maximum sodium level of 20 mg/l in drinking water for patients with 

hypertension or cardiovascular disease. Intake from food is generally the major 

Source of sodium, ranging from 1100 to 3300 mg/day. Persons requiring 

restrictions on salt intake, usually have a sodium limitation down to 500 mg/day. 

The amount of sodium obtained from drinking softened water is insignificant 

compared to the sodium ingested in the normal human diet. The amount of 

sodium contained in a quart of softened, 18 grain per gallon water is equivalent to 

a normal slice of white bread. Sodium in the body regulates the osmotic pressure 

of the blood plasma to assure the proper blood volume. Sodium chloride is 

essential in the formation of the stomach acids necessary for the digestive 

processes. The US EPA sponsored a symposium which concluded that there is no 

relationship between soft water and cardiovascular disease. There is also no MCL 

published for sodium, however the US EPA suggests a level of 20 mg/l in 

drinking water for that portion of the population on severe sodium restricted diets 

of 500 mg/day or less.  

Treatment - Sodium can be removed with the hydrogen form cation exchanger 

portion of a deionizer. Reverse Osmosis will reduce sodium by 94 - 98%. 

Distillation will also remove sodium.  

 

 

 

STRONTIUM  

 

Source - Strontium (Sr) is in the same family as calcium and magnesium, and is 

one of the polyvalent earth metals that shows up as hardness in the water. The 

presence of strontium is usually restricted to areas where there are lead ores, and 

its concentration in water is usually very low. Strontium sulfate is a critical 

reverse osmosis membrane foulant, dependent on its concentration. There is no 

MCL for strontium listed in the US EPA Drinking Water Standards.  

 



 

 

 

Treatment - Strontium can be removed with strong acid cation exchange resin. It 

can be in sodium form as in a water softener or the hydrogen form as in the cation 

portion of a two-column deionizer. Reverse Osmosis will also reduce strontium 

but as stated above strontium sulfate is a membrane foulant.  

 

SULFATE  

 

Source - Sulfate (SO4) occurs in almost all natural water. Most sulfate 

compounds originate from the oxidation of sulfite ores, the presence of shales, 

and the existence of industrial wastes. Sulfate is one of the major dissolved 

constituents in rain. High concentrations of sulfate in drinking water causes a 

laxative effect when combined with calcium and magnesium, the two most 

common components of hardness. Bacteria which attack and reduce sulfates, 

causes hydrogen sulfide gas (H2S) to form. Sulfate has a suggested level of 250 

mg/l in the Secondary Drinking Water Standards published by the US EPA.  

Treatment - Reverse Osmosis will reduce the sulfate content by 97 - 98%. 

Sulfates can also be reduced with a strong base anion exchanger, which is 

normally the last half of a two-column deionizer.  

 

 

TASTE  

Source - Generally, individuals have a more acute sense of smell than taste.  

Taste problems in water come from total dissolved solids (TDS) and the presence 

of such metals as iron, copper, manganese, or zinc. Magnesium chloride and 

magnesium bicarbonate are significant in terms of taste. Fluoride may also cause 

a distinct taste. Taste and odor problems of many different types can be 

encountered in drinking water. Troublesome compounds may result from 

biological growth or industrial activities. The tastes and odors may be produced in 

the water supply, in the water treatment plant from reactions with treatment 

chemicals, in the distribution system, and /or in the plumbing of consumers. 

Tastes and odors can be caused by mineral contaminants in the water, such as the 

"salty" taste of water when chlorides are 500 mg/l or above. Decaying vegetation 

is probably the most common cause for taste and odor in surface water supplies. 

In treated water supplies chlorine can react with organics and cause taste and odor 

problems. See "ODOR" for more information.  

Treatment - Taste and odor can be removed by oxidation-reduction or by 

activated carbon adsorption. Aeration can be utilized if the contaminant is in the 

form of a gas, such as H2S (hydrogen sulfide). Chlorine is the most common 

oxidant used in water treatment, but is only partially effective on taste and odor. 

Potassium permanganate and oxygen are also only partially effective. 

Chloramines are not at all effective for the treatment of taste and odor. The most 

effective oxidizers for treating taste and odor, are chlorine dioxide and ozone. 

Activated carbon has an excellent history of success in treating taste and odor  

 



 

 

 

 

problems. The life of the carbon depends on the presence of organics competing 

for sites and the concentration of the taste and odor causing compound.  

 

 

 

TOTAL DISOLVED SOLIDS (TDS)  

 

 

Source - Total Dissolved Solids (TDS) consist mainly of carbonates, 

DISSOLVEDbicarbonates, chlorides, sulfates, phosphates, nitrates, calcium, 

magnesium, SOLIDSsodium, potassium, iron, manganese, and a few others. They 

do not include gases, colloids, or sediment. The TDS can be estimated by 

measuring the specific conductance of the water. Dissolved solids in natural 

waters range from less than 10 mg/l for rain to more than 100,000 mg/l for brines. 

Since TDS is the sum of all materials dissolved in the water, it has many different 

mineral Sources. The chart below indicates the TDS from various Sources.  

 

 

 

Source  
TDS - 

mg/l  

Distilled Water 0 

Two-column 

Deionizer Water 
8 

Rain and Snow 10 

Lake Michigan 170 

Rivers in U.S. 

(average) 
210 

Missouri River 360 

Pecos River  2600 

Oceans 35,000 

Brine Well 125,000 

Dead Sea 250,000 

 

 

 

 

High levels of total dissolved solids can adversely industrial applications 

requiring the use of water such as cooling tower operations, boiler feed water, 

food and beverage industries, and electronics manufacturers. High levels of  



 

 

 

 

chloride and sulfate will accelerate corrosion of metals. The US EPA has a 

suggested level of 500 mg/l listed in the Secondary Drinking Water Standards.  

Treatment - TDS reduction is accomplished by reducing the total amount in the 

water. This is done during the process of deionization or with Reverse Osmosis. 

Electrodialysis will also reduce the TDS.  

 

 

THM's (Trihalomethanes)  

 

Source - THM's (Trihalomethanes) are produced when chlorine reacts with 

residual organic compounds. The four common THM's are trichloro-methane 

(chloroform), dibromochloromethane, dichlorobromomethane, and bromoform. 

There have been studies that suggest a connection between chlorination by-

products and particularly bladder and possibly colon and rectal cancer. An MCL 

of 0.10 mg/l for total THM's exists.  

Treatment - Trihalomethanes and other halogenated organics can be reduced by 

adsorption with an activated carbon filter.  

 

 

TOC (Total Organic Carbon)  

 

 

Source - TOC is a measurement to track the overall organic content of water. The 

organic content of the water will appear on the water analysis as C (carbon). The 

TOC test is the most common test performed to obtain an indication of the 

organic content of the water. Nonspecific tests utilized to determine the organic 

content of water are given below.  

BOD- Biochemical oxygen demand - expressed as O2  

CCE- Carbon-chloroform extract - expressed in weight  

CAE- Carbon-alcohol extract (performed after CCE)  

COD- Chemical oxygen demand - expressed as O2  

Color- Color - reported as APHA units  

IDOD- Immediate dissolved oxygen demand - expressed as O2  

LOI- Loss of ignition - expressed in weight  

TOC- Total organic carbon - expressed as C  

The above tests are used to determine organic content of the water, for more 

information about different types see "ORGANICS".  

Treatment - Procedures and suggestions for reduction of TOC is given under the 

heading "ORGANICS".  

 

 

 

 



 

 

 

TURBIDITY  

 

 

Source - Turbidity is the term given to anything that is suspended in a water 

supply. It is found in most surface waters, but usually doesn't exist in ground 

waters except in shallow wells and springs after heavy rains. Turbidity gives the 

water a cloudy appearance or shows up as dirty sediment. Undissolved materials 

such as sand, clay, silt or suspended iron contribute to turbidity. Turbidity can 

cause the staining of sinks and fixtures as well as the discoloring of fabrics. 

Usually turbidity is measured in NTUs (nephelometric turbidity units). Typical 

drinking water will have a turbidity level of 0 to 1 NTU. Turbidity can also be 

measured in ppm (parts per million) and it's size is measured in microns. 

Turbidity can be particles in the water consisting of finely divided solids, larger 

than molecules, but not visible by the naked eye; ranging in size from .001 to .150 

mm (1 to 150 microns). The US EPA has established an MCL for turbidity to be 

0.5 to 1.0 NTU, because it interferes with disinfection of the water.  

Treatment - Typically turbidity can be reduced to 75 microns with a cyclone 

separator, then reduced down to 20 micron with standard backwashable filter, 

however flow rates of 5 gpm/ sq. ft. are recommended maximum. Turbidity can 

be reduced to 10 micron with a multimedia filter while providing flow rates of 15 

gpm/sq. ft. Cartridge filters of various sizes are also available down into the 

submicron range. Ultrafiltration also reduces the turbidity levels of process water.  